
 

 
 

Click Here To View 
Item at 

www.GapPower.com 

http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319
http://www.gappower.com/Rentals%20All%20Items/folder/319


PAGE 34 —MIX N' GO MIXER —  OPERATION & PARTS MANUAL — REV. #5 (1/07/05)

MIX N' GO MIXER  —  NAME PLATE AND DECALS
NAME PLATE AND DECALS

WARNING!

ALARMA!

AVERTISSEMENT!

ENGLISH - WARNING! TO REDUCE THE RISK OF INJURY, USER MUST READ AND UNDERSTAND INSTRUCTION MANUAL

ESPAÑOL - ATENCION! PARA REDUCIR EL RIESGO DEL LESIONES EL USUARIO DEBE LEER Y ENTENDER EL MANUAL DE INSTRUCCIONES

FRANÇAIS - ATTENTION! AFIN DE DIMINUER LE RISQUE DE BLESSURES L’UTILISATEUR DOIT LIRE ET COMPRENDRE CE MANUEL D’ INSTRUCTIONS

DCL251

2

1

4

6.
ch
ec
k
V
-b
el
tb
ef
or
e
st
ar
tin
g
m
ix
er
.

A
LW

A
Y
S

1.
R
ea
d
ow

ne
r’
s
m
an
ua
lb
ef
or
e
op
er
at
in
g
m
ix
er
.

E
L
E
C
T
R
IC
M
O
T
O
R

M
ak
e
su
re

po
w
er

co
rd

ha
s
be
en

di
sc
on
ne
ct
ed

fr
om

po
w
er

so
ur
ce

be
fo
re

cl
ea
ni
ng

m
ix
er
.

us
e
an

ex
te
ns
io
n
co
rd

of
pr
op
er

si
ze
,s
ee

ch
ar
t

be
lo
w
:

A
LW

A
Y
S

50
fe
et

(1
5.
24

m
et
er
s)

N
o.
12

W
ire

N
o.
10

W
ire

N
o.
8
W
ire

N
o.
6
W
ire

10
0
fe
et

(3
0.
48

m
et
er
s)

75
fe
et

(2
2.
86

m
et
er
s)

20
0
fe
et

(6
0.
96

m
et
er
s)

E
X
T
E
N
S
IO
N
C
O
R
D
S
IZ
E

T
hi
s
el
ec
tr
ic
m
ot
or

is
fo
r

.
11
5
V
A
C
o
p
er
at
io
n
on
ly

G
A
S
O
L
IN
E
E
N
G
IN
E

M
ak
e
su
re

en
gi
ne

is
tu
rn
ed

of
fa
nd

sp
ar
k
pl
ug

w
ire

is
di
sc
on
ne
ct
ed

be
fo
re

cl
ea
ni
ng

m
ix
er
.

op
er
at
e
m
ix
er

in
an

en
cl
os
ed

ar
ea
,p
ro
pe
r

ve
nt
ila
tio
n
is
re
qu
ire
d.

D
O
N
O
T st

op
th
e
en
gi
ne

an
d
al
lo
w
en
gi
ne

to
co
ol
be
fo
re

ad
di
ng

fu
el
or

oi
l.

A
LW

A
Y
S ch

ec
k
fu
el
,o
il
an
d
ai
r
fil
te
r
be
fo
re

st
ar
tin
g
en
gi
ne
.

A
LW

A
Y
S

M
O
T
E
U
R
É
L
E
C
T
R
IQ
U
E

A
ss
ur
es

vo
us

to
uj
ou
rs

qu
e
le
ca
bl
e
a
ét
é
dé
br
an
ch
é
de

la
pr
is
e
de

co
ur
an
ta

va
nt

de
ne
tto
ye
r
le
m
al
ax
eu
r.

Il
fa
ut
to
uj
ou
rs

ut
ili
se
r
un
e
ra
llo
ng
e
de

ta
ill
e
ap
pr
op
rié
e,
ve
ui
lle
z
s’
il
vo
us

ré
fé
re
r
au

di
ag
ra
m
m
e
su
iv
an
t:

C
e
m
ot
eu
r
él
ec
tr
iq
ue

à
ét
é
co
nç
u
po
ur
o
p
ér
at
io
n
à
11
5
vo
lt
s
se
ul
em

en
t.

M
O
T
E
U
R
À
E
S
S
E
N
C
E

A
ss
ur
ez

vo
us

qu
e
le
m
ot
eu
r
es
t
ar
rê
té
et
qu
e
le
fil
de

la
bo
ug
ie
es
t

dé
br
an
ch
é
av
an
td

e
ne
tto
ye
r
le
m
al
ax
eu
r.

pa
s
le
m
al
ax
eu
r
da
ns

un
en
dr
oi
tf
er
m
é,
il
es
t
né
ce
ss
ai
re

de
tr
av
ai
lle
r
da
ns

un
en
dr
oi
ta
ve
c
un
e
bo
nn
e
aé
ra
tio
n.

N
’U
T
IL
IS
E
Z to
uj
ou
rs

vé
la
co
ur
ro
ie
av
an
td

e
m
et
tr
e
le
m
al
ax
eu
r
en

m
ar
ch
e.

V
E
U
IL
L
E
Z to
uj
ou
rs

le
ni
ve
au

d’
es
s e
nc
e
et
d ’
hu
ile

ai
ns
i q
ue

le
fil
tr
e
à

ai
r
av
an
td

e
m
et
tr
e
le
m
ot
eu
r
en

m
ar
ch
e.

V
É
R
IF
IE
Z

R
E
M
O
V
E
B
O
LT

A
N
D
F
IL
L

W
IT
H
E
P.
90

G
E
A
R
O
IL

R
E
M
O
V
E
B
O
LT

A
N
D
F
IL
L

W
IT
H
E
P.
90

G
E
A
R
O
IL

E
LE

C
T
R
IC

M
O
T
O
R

E
LE

C
T
R
IC

M
O
T
O
R

C
H
E
C
K
D
A
IL
Y

C
H
E
C
K
D
A
IL
Y

N
E
V
E
R
!
O
P
E
R
A
T
E
M
IX
E
R
W
IT
H

V
-B
E
LT

C
O
V
E
R
R
E
M
O
V
E
D
.

N
E
V
E
R
!
O
P
E
R
A
T
E
M
IX
E
R
W
IT
H

V
-B
E
LT

C
O
V
E
R
R
E
M
O
V
E
D
.

M
O
T
O
R

E
LÉ

C
T
R
IC
O

M
O
T
O
R

E
LÉ

C
T
R
IC
O

M
O
T
E
U
R

É
LE

C
T
R
IQ
U
E

M
O
T
E
U
R

É
LE

C
T
R
IQ
U
E

R
E
V
IS
A
R
D
IA
R
IO

R
E
V
IS
A
R
D
IA
R
IO

Ô
T
E
Z
LE

B
O
U
LO

N
E
T

R
E
M
P
LI
S
S
E
Z
A
V
E
C
D
E
I’H

U
IL
E

E
P.
90

À
E
N
G
R
E
N
A
G
E
S

Ô
T
E
Z
LE

B
O
U
LO

N
E
T

R
E
M
P
LI
S
S
E
Z
A
V
E
C
D
E
I’H

U
IL
E

E
P.
90

À
E
N
G
R
E
N
A
G
E
S

2.
K
ee
p
un
au
th
or
iz
ed

an
d
un
tr
ai
ne
d
pe
op
le
aw

ay
fr
om

m
ix
er

du
rin
g
op
er
at
io
n.

3.
M
ak
e
su
re

al
ls
af
et
y
de
vi
c e
s
(g
ua
rd
s)

ar
e
in
pl
ac
e

be
fo
re

m
ix
er

is
st
ar
te
d.

4.
K
ee
p
ha
nd
s
an
d
fin
ge
rs

aw
ay

fr
om

m
ov
in
g
ob
je
ct
s.

5.
le
av
e
m
ix
er

un
at
te
nd
ed

w
he
n
op
er
at
in
g.

N
E
V
E
R

6.
in
sp
ec
ci
on
e
la
ba
nd
a
an
te
s
de

en
ce
nd
er

la
m
ez
c l
ad
or
a.

S
IE
M
P
R
E

1.
Le
a
el
m
an
ua
ld
e
op
er
ac
ió
an
te
s
de

us
ar

la
m
ez
cl
ad
or
a.

2.
M
an
te
ng
a
pe
rs
on
as

qu
e
no

es
té
n
au
to
riz
ad
as

o
ca
pa
ci
ta
da
s

al
ej
ad
es

de
la
m
ez
c l
ad
or
a
d u
ra
nt
e
el
fu
nc
io
na
m
ie
nt
o
de

la
m
áq
ui
na
.

3.
A
se
gú
re
se
qu
e
to
do
s
lo
s
ap
ar
at
os

de
se
gu
rid
ad

es
té
n

tr
ab
aj
an
do

ap
ro
pi
ad
am

en
te
an
te
s
de

us
ar

la
m
ez
cl
ad
or
a.

4.
M
an
te
ng
a
la
s
m
on
os

y
de
do
s
al
ej
ad
os

de
ob
je
to
s
en

m
ov
im
in
to
.

5.
se

al
ej
e
de

la
m
ez
cl
ao
ra

m
ie
nt
ra
s
és
ta
,e
st
e
tr
ab
aj
an
do
!

N
U
N
C
A

6.
to
uj
ou
rs

vé
rif
ie
r
la
co
ur
ro
ie
av
an
t d

e
m
et
tr
e
le
m
al
ax
eu
r

en
m
ar
ch
e.

V
E
U
IL
L
E
Z

1.
Li
se
z
le
m
an
ua
ld
’u
til
is
at
io
n
av
an
t d

’u
til
is
er

le
le
m
al
ax
eu
r .

2.
S
eu
lu
n
pe
rs
on
ne
lq
ua
lif
ié
pe
ut
êt
re

au
th
or
is
é
à
se

tr
ou
ve
r
à
pr
ox
im
ité

du
m
al
ax
eu
r
qu
an
d
il
es
te

n
op
ér
at
io
n.

3.
A
ss
ur
ez

vo
us

qu
e
to
us

le
s
di
sp
os
iti
fs
de

sé
cu
rit
é
so
nt

en
pl
ac
e
av
an
t

de
m
et
tr
e
le
m
al
ax
eu
r
en

m
ar
ch
e.

4.
G
ar
de
z
le
s
m
ai
ns

et
do
ig
ts
lo
in
de

to
ut
e
pi
è
en

m
ou
ve
m
en
t.

5.
ja
m
ai
s
le
m
al
ax
eu
r
sa
ns

su
rv
ei
lla
nc
e
qu
an
d
il
es
te

n
op
ér
at
io
n.

N
E
L
A
IS
S
E
Z

W
A
R
N
IN
G
!

A
D
V
E
R
T
E
N
C
IA
!

A
V
E
R
T
IS
S
E
M
E
N
T
!

N
U
N
C
A
!
M
A
N
E
JE

LA
M
E
Z
C
LA

D
O
R
A

S
IN

LA
C
O
B
E
R
T
U
R
A
D
E
B
A
N
D
A
-V

R
E
M
O
V
ID
A
.

N
U
N
C
A
!
M
A
N
E
JE

LA
M
E
Z
C
LA

D
O
R
A

S
IN

LA
C
O
B
E
R
T
U
R
A
D
E
B
A
N
D
A
-V

R
E
M
O
V
ID
A
.

N
’U
T
IL
IS
E
Z
!
JA

M
A
IS

LE
M
A
LA

X
E
U
R

S
A
N
S
LE

C
O
U
V
E
R
C
LE

D
E
LA

C
O
U
R
R
O
IE
.

N
’U
T
IL
IS
E
Z
!
JA

M
A
IS

LE
M
A
LA

X
E
U
R

S
A
N
S
LE

C
O
U
V
E
R
C
LE

D
E
LA

C
O
U
R
R
O
IE
.

D
C
L2

50
D
C
L2

50

M
O
T
O
R
E
L
É
C
T
R
IC
O

A
se
gú
re
se

qu
e
el
ca
bl
e
de

co
rr
ie
nt
e
es
té

de
em

pe
za
r
a
lim

pi
ar

la
m
ez
cl
ad
or
a.

us
e
el
ta
m
añ
o
de

ex
te
ns
io
ne
s
de

al
am

br
e
in
di
ca
do

co
m
o
m
ue
st
ra

el
di
ag
ra
m
a
ab
aj
o:

S
IE
M
P
R
E

E
st
e
m
ot
or

el
ét
ric
o
es
tá

de
.
so
la
m
en
te
ca
p
ac
it
ad
o
p
ar
a
co
rr
ie
n
te

al
te
rn
a

11
5
vo
lt
io
s

M
Á
Q
U
IN
A
S
D
E
G
A
S
O
L
IN
A

A
se
gu
re

qu
e
la
m
áq
ui
na

es
te

ap
ag
ad
a
y
el
al
am

br
e
de

la
bu
jía

es
te

de
sc
on
ec
ta
do

an
te
s
de

em
pe
za
r
a
lim

pi
ar

la
m
ez
c l
ad
or
a.

en
ci
en
da

la
m
ez
cl
ad
or
a
en

un
a
ár
ea

ce
rr
ad
a;

es
ne
ce
s a
rio

es
ta
r
en

un
a
ár
ea

qu
e
te
ng
a
ap
ro
pi
ad
a
ve
nt
ila
ci
ón
.

N
O

ap
ag
ue

la
m
áq
ui
na

y
pe
rm

ita
qu
e
se

en
fr
ie
an
te
s
de

po
ne
rle

ga
so
lin
a
o
ac
ei
te
.

S
IE
M
P
R
E re

vi
se

la
ga
so
lin
a,

ac
ei
te
,y

el
fil
tr
o
de
la
ir
an
te
s
de

en
ce
nd
er

la
m
áq
ui
na
.

S
IE
M
P
R
E

50
pi
ed
s

(1
5.
24

m
ét
re
s)

C
ab
le

N
um

ér
o
12

TA
IL
LE

D
E
LA

R
A
LL

O
N
G
E

C
ab
le

N
um

ér
o
10

C
ab
le

N
um

ér
o
8

C
ab
le

N
um

ér
o
6

50
pi
ed

s
(1
5.
24

m
ét
re
s)

50
pi
ed
s

(1
5.
24

m
ét
re
s)

50
pi
ed
s

(1
5.
24

m
ét
re
s)

50
pi
es

(1
5.
2 4

m
et
ro
s)

A
la
m
br
e

N
um

ér
o
12

10
0
pi
es

(3
0.
48

m
et
ro
s)

75
p i
es

(2
2.
86

m
et
ro
s)

20
0
pi
es

(6
0.
96

m
et
ro
s)

TA
M
A
Ñ
O
D
E
E
X
T
E
N
S
IÓ
N

A
la
m
br
e

N
um

ér
o
10

A
la
m
br
e

N
um

ér
o
8

A
la
m
br
e

N
um

ér
o
6

V
É
R
IF
IE
Z
Q
U
O
T
ID
IE
N
N
E
M
E
N
T

V
É
R
IF
IE
Z
Q
U
O
T
ID
IE
N
N
E
M
E
N
T

E
LE

C
T
R
IC

M
O
T
O
R

E
LE

C
T
R
IC

M
O
T
O
R

M
O
T
O
R

E
LÉ

C
T
R
IC
O

M
O
T
O
R

E
LÉ

C
T
R
IC
O

M
O
T
E
U
R

É
LE

C
T
R
IQ
U
E

M
O
T
E
U
R

É
LE

C
T
R
IQ
U
E

R
E
M
O
V
E
R

E
L
T
O
R
Ñ
IL
LO

Y
LL

E
N
A
R
C
O
N
A
C
E
IT
E
D
E

E
N
G
R
N
A
JE

E
P.
90

R
E
M
O
V
E
R

E
L
T
O
R
Ñ
IL
LO

Y
LL

E
N
A
R
C
O
N
A
C
E
IT
E
D
E

E
N
G
R
N
A
JE

E
P.
90

3

WAR
NING

!

ALA
RMA

!

AVER
TISS

EME
NT!

ENG
LISH

- WA
RNIN

G! TO
RED

UCE
THE

RISK
OF IN

JURY
, USE

R MU
ST R

EAD
AND

UND
ERS

TAND
INST

RUC
TION

MAN
UAL

ESPA
ÑOL

- ATE
NCIO

N! PA
RA R

EDU
CIR

EL R
IESG

O DE
L LE

SION
ES E

L US
UAR

IO D
EBE

LEER
Y EN

TEN
DER

EL M
ANU

AL D
E INS

TRU
CCIO

NES

FRA
NÇA

IS - A
TTEN

TION
! AFI

N DE
DIMI

NUE
R LE

RISQ
UE D

E BL
ESS

URE
S L’U

TILIS
ATEU

R DO
IT LI

RE E
T CO

MPR
END

RE C
E MA

NUE
L D’

INST
RUC

TION
S



MIX N' GO MIXER  — OPERATION & PARTS MANUAL — REV. #5 (11/07/05) — PAGE 35

MIX N' GO MIXER  —  NAME PLATE AND DECALS

NAME PLATE AND DECALS

NAMEPLATE AND DECALS.
NO PART NO PART NAME QTY. REMARKS
1* DCL251 DECAL: WARNING MQ 1
2* 510165 DECAL: MQ MIX N GO 1
3 DECAL: NAMEPLATE ............................... 1 ............ CONTACT MQ PARTS DEPT.
4* DCL250 DECAL: WARNING MAINTENANCE 1

SEE DECAL ILLUSTRATIONS ON PAGES 11 AND 12.



PAGE 36 —MIX N' GO MIXER —  OPERATION & PARTS MANUAL — REV. #5 (1/07/05)

MIXER ASSY. (STEEL DRUM)

MIX N' GO MIXER  —  MIXER ASSY. (STEEL DRUM)



MIX N' GO MIXER  — OPERATION & PARTS MANUAL — REV. #5 (11/07/05) — PAGE 37

MIX N' GO MIXER  —  MIXER ASSY. (STEEL DRUM)
MIXER ASSY. (STEEL DRUM)

NO. PART NO. PART NAME QTY. REMARKS
1# DM3150 HEX HEAD BOLT M12 x 70 1
2# DM1356 OIL FILLER PLUG M14 x 2 x 15L 1
3# DM1912 HEX NUT M10 2
4# DM355 HEX HEAD BOLT M8 x P1.25 x 24L 3
5# DM3151 FLAT WASHER M12 2
6# DM3152 HEX NUT M12 1
7 SP9012 TOGGLE SWITCH .................................... 1 ......... INCLUDES ITEM W/*8* SWITCH, BOOT 1
9# DM1320 GEAR BOX BACK COVER 1
10# DM1357 GEAR BOX SEAL 
11 DM1380 BELT GUARD 1
12 DM1821 DRIVE PULLEY ........................................ 1 ......... ELECTRIC MOTOR ONLY
13 DM1822 SET SCREW M6 x 12L 1
14 DM2020 BOLT M6 x 18 2
15 DM1840 V-BELT, A23 ............................................. 1 ......... ELECTRIC MOTOR ONLY
16# DM1332 NUT M12 1
17# DM1810 GEARBOX PULLEY 1
18# DM1353 OIL SEAL 20 x 42.5 x 10 1
19# DM1352 BEARING RACE 6004 1
20# DM1331 WORM GEAR 1
21# DM1310 GEARBOX CASE 1
22# DM1351 BEARING RACE 6006 1
23# DM1333 GEAR & SHAFT 1
24 DM1351 BEARING RACE 6006 1
25 DM1720 WHEEL RETAINER 2
26 DM1710 WHEEL, RUBBER, HARD 2
27 DM1641 HEX NUT M8 2
28 DM2021 NUT 2
29 DM1911 HEX HEAD BOLT M10 x P1.5 x 40L 3
30 DM1141 DRUM LOCK 1
31 DM1527 HEX NUT M10 2
32 DM1524 BOLT 2
33 DM1400 STEEL BARREL 1
34 DM1414 BLADE, STEEL BARREL 2
35 DM1613 HANDLE GRIP, RUBBER 2
36 DM1630 TOP COVER CLAMP 2
37 DM1631 SCREW 5.5 x 25 2
38 DM1632 LOCK WASHER 2
39 DM1620 TOP COVER, PLASTIC 1
40 DM1640 BOLT M8 SPECIAL DOME HEAD 2
41 DM1221 STAND, ADAPTER 1
42 DM1212 STAND, BOTTOM LH (2 BOSS) 1
43 DM1213 STAND, BOTTOM RH (1 BOSS) 1
44 DM1231 CLIP LINCH PIN 1
45 DM3050 NUT M8BOLT M8 x 35 4
46 DM3051 BOLT M8 x 35 4
47 DM3000 ENGINE MOUNT (GASOLINE) 1
48 912321040E1 ENGINE, 3.5 HP BRIGGS & STRATTON 1
49# DM1358 RETAINER RING 1
50 34579 MOTOR, ELECTRIC 3/4 H.P. 1
51 DM1300 GEARBOX ASSEMBLY ................................... 1 ......... INCLUDES ITEMS/#
52 MS01 V-BELT, A24 .................................................... 1 ......... GASOLINE ENGINE ONLY
53 EM901006 DRIVE PULLEY............................................... 1 ......... GASOLINE ENGINE ONLY
54 DM1100 MAIN FRAME 1
55 DM1354 SEAL, OIL 1



PAGE 38 —MIX N' GO MIXER —  OPERATION & PARTS MANUAL — REV. #5 (1/07/05)

MIXER ASSY. (PLASTIC DRUM)

MIX N' GO MIXER  —  MIXER ASSY. (PLASTIC DRUM)



MIX N' GO MIXER  — OPERATION & PARTS MANUAL — REV. #5 (11/07/05) — PAGE 39

MIX N' GO MIXER  —  MIXER ASSY. (PLASTIC DRUM)
MIXER ASSY. (PLASTIC DRUM)
NO. PART NO. PART NAME QTY. REMARKS
1# DM3150 HEX HEAD BOLT M12 x 70 1
2# DM1356 OIL FILLER PLUG M14 x 2 x 15L 1
3# DM1912 HEX NUT M10 2
4# DM355 HEX HEAD BOLT M8 x P1.25 x 24L 3
5# DM3151 FLAT WASHER M12 2
6# DM3152 HEX NUT M12 1
7 SP9012 TOGGLE SWITCH .................................... 1 ......... INCLUDES ITEM W/*8* SWITCH, BOOT 1
9# DM1320 GEAR BOX BACK COVER 1
10# DM1357 GEAR BOX SEAL 
11 DM1380 BELT GUARD 1
12 DM1821 DRIVE PULLEY ........................................ 1 ......... ELECTRIC MOTOR ONLY
13 DM1822 SET SCREW M6 x 12L 1
14 DM2020 BOLT M6 x 18 2
15 DM1840 V-BELT, A23 ............................................. 1 ......... ELECTRIC MOTOR ONLY
16 DM1332 NUT M12 1
17 DM1810 GEARBOX PULLEY 1
18# DM1353 OIL SEAL 20 x 42.5 x 10 1
19# DM1352 BEARING RACE 6004 1
20# DM1331 WORM GEAR 1
21# DM1310 GEARBOX CASE 1
22# DM1351 BEARING RACE 6006 1
23# DM1333 GEAR & SHAFT 1
24 DM1351 BEARING RACE 6006 1
25 DM1720 WHEEL RETAINER 2
26 DM1710 WHEEL, RUBBER, HARD 2
27 DM1641 HEX NUT M8 2
28 DM2021 NUT 2
28 DM1110 MAIN FRAME 1
29 DM1911 HEX HEAD BOLT M10 x P1.5 x 40L 3
30 DM1141 DRUM LOCK 1
31% DM1527 HEX NUT M10 12
32% DM1524 BOLT 12
33% DM1510 PLASTIC BARREL, BARE ....................... 1 ......... INCLUDES ITEMS/%
34% DM1531 BLADE, BARREL 2
35 DM1613 HANDLE GRIP, RUBBER 2
36 DM1630 TOP COVER CLAMP 2
37 DM1631 SCREW 5.5 x 25 2
38 DM1632 LOCK WASHER 2
39 DM1620 TOP COVER, PLASTIC 1
40 DM1640 BOLT M8 SPECIAL DOME HEAD 2
41 DM1221 STAND, ADAPTER 1
42 DM1212 STAND, BOTTOM LH (2 BOSS) 1
43 DM1213 STAND, BOTTOM RH (1 BOSS) 1
44 DM1231 CLIP LINCH PIN 1
45 DM3050 NUT M8BOLT M8 x 35 4
46 DM3051 BOLT M8 x 35 4
47 DM3000 ENGINE MOUNT (GASOLINE) 1
48 912321040E1 ENGINE, 3.5 HP BRIGGS & STRATTON 1
49# DM1358 RETAINER RING 1
50 34579 MOTOR, ELECTRIC 3/4 H.P. 1
51 DM1300 GEARBOX ASSEMBLY ............................ 1 ......... INCLUDES ITEMS/#
52 MS01 V-BELT, A24 ............................................. 1 ......... GASOLINE ENGINE ONLY
53 EM901006 DRIVE PULLEY ........................................ 1 ......... GASOLINE ENGINE ONLY
54% DM1521 MOUNTING PLATE 1
55 DM1354 OIL SEAL 1
56 DM1100 MAIN FRAME 1



PAGE 40 —MIX N' GO MIXER —  OPERATION & PARTS MANUAL — REV. #5 (1/07/05)

TERMS AND CONDITIONS OF SALE — PARTS
PAYMENT TERMS

Terms of payment for parts are net 10 days.

FREIGHT POLICY

All parts orders will be shipped collect or
prepaid with the charges added to the invoice.
All shipments are F.O.B. point of origin.
Multiquip’s responsibility ceases when a signed
manifest has been obtained from the carrier,
and any claim for shortage or damage must be
settled between the consignee and the carrier.

MINIMUM ORDER

The minimum charge for orders from Multiquip
is $15.00 net. Customers will be asked for
instructions regarding handling of orders not
meeting this requirement.

RETURNED GOODS POLICY

Return shipments will be accepted and credit
will be allowed, subject to the following provi-
sions:

1. A Returned Material Authorization must
be approved by Multiquip prior to ship-
ment.

2. To obtain a Return Material Authorization,
a list must be provided to Multiquip Parts
Sales that defines item numbers, quanti-
ties, and descriptions of the items to be
returned.

a. The parts numbers and descriptions
must match the current parts price
list.

b. The list must be typed or computer
generated.

c. The list must state the reason(s) for
the return.

d. The list must reference the sales
order(s) or invoice(s) under which the
items were originally purchased.

e. The list must include the name and
phone number of the person request-
ing the RMA.

3. A copy of the Return Material Authoriza-
tion must accompany the return shipment.

4. Freight is at the sender’s expense. All
parts must be returned freight prepaid to
Multiquip’s designated receiving point.

5. Parts must be in new and resalable
condition, in the original Multiquip pack-
age (if any), and with Multiquip part
numbers clearly marked.

6. The following items are not returnable:

a. Obsolete parts. (If an item is in the
price book and shows as being
replaced by another item, it is
obsolete.)

b. Any parts with a limited shelf life
(such as gaskets, seals, “O” rings,
and other rubber parts) that were
purchased more than six months
prior to the return date.

c. Any line item with an extended dealer
net price of less than $5.00.

d. Special order items.

e. Electrical components.

f. Paint, chemicals, and lubricants.

g. Decals and paper products.

h. Items purchased in kits.

7. The sender will be notified of any
material received that is not acceptable.

8. Such material will be held for five
working days from notification, pending
instructions. If a reply is not received
within five days, the material will be
returned to the sender at his expense.

9. Credit on returned parts will be issued at
dealer net price at time of the original
purchase, less a 15% restocking charge.

10. In cases where an item is accepted, for
which the original purchase document
can not be determined, the price will be
based on the list price that was effective
twelve months prior to the RMA date.

11. Credit issued will be applied to future
purchases only.

PRICING AND REBATES

Prices are subject to change without prior
notice. Price changes are effective on a spe-
cific date and all orders received on or after
that date will be billed at the revised price.

Rebates for price declines and added charges
for price increases will not be made for stock on
hand at the time of any price change.

Multiquip reserves the right to quote and sell
direct to Government agencies, and to Original
Equipment Manufacturer accounts who use our
products as integral parts of their own products.

SPECIAL EXPEDITING SERVICE

A $35.00 surcharge will be added to the invoice
for special handling including bus shipments,
insured parcel post or in cases where Multiquip
must personally deliver the parts to the carrier.

LIMITATIONS OF SELLER’S LIABILITY

Multiquip shall not be liable here under for
damages in excess of the purchase price of the
item with respect to which damages are claimed,
and in no event shall Multiquip be liable for loss
of profit or good will or for any other special,
consequential or incidental damages.

LIMITATION OF WARRANTIES

No warranties, express or implied, are made in
connection with the sale of parts or trade acces-
sories nor as to any engine not manufactured by
Multiquip. Such warranties made in connection
with the sale of new, complete units are made
exclusively by a statement of warranty
packaged with such units, and Multiquip neither
assumes not authorizes any person to assume
for it any other obligation or liability whatever in
connection with the sale of its products. Apart
from such written statement of warranty, there
are no warranties, express, implied or statutory,
which extend beyond the description of the
products on the face hereof.

Effective: October 1, 2002



MIX N' GO MIXER  — OPERATION & PARTS MANUAL — REV. #5 (11/07/05) — PAGE 41

NOTE PAGE



MULTIQUIP INC.
POST OFFICE BOX 6254
CARSON, CA 90749
310-537-3700  •  800-421-1244
FAX: 310-537-3927
E-MAIL: mq@multiquip.com
WWW: multiquip.com

Atlanta  •  Boise  •  Dallas  •  Houston  •  Newark
Quebec, Canada  •  Manchester, UK  •  Rio De Janiero, BR  •  Guadalajara, MX

HERE'S HOW TO GET HELP
PLEASE HAVE THE MODEL AND SERIAL NUMBER
ON-HAND WHEN CALLING

PARTS DEPARTMENT
800-427-1244 or 310-537-3700
FAX: 800-672-7877 or 310-637-3284

SERVICE DEPARTMENT/TECHNICAL ASSISTANCE
800-478-1244 or 310-537-3700
FAX: 310- 537-4259

WARRANTY DEPARTMENT
888-661-4279, or 310-661-4279
FAX: 310- 537-1173

MAIN
800-421-1244 or 310-537-3700
FAX: 310-537-3927

OPERATION AND PARTS MANUAL


